
































































LIST OF ANNEXURES 

 

 

Annexure – 1 EC transfer request letter for “Construction of Terminal Building” vide dtd 
23rd August 2021  

Annexure – 1a Certificate of Incorporation pursuant for change of name issued by 
Ministry of Corporate Affairs vide dtd.  9th November 2021 

Annexure – 2 Environment Management Plan for Operational Terminals 

Annexure – 3 Details of First Aid Centre Facilities and Photographs 

Annexure – 4 Fire safety NOC for Operational Terminals  

Annexure – 5 Photograph showing Acoustic Enclosures of D.G Set 

Annexure – 6 Environment Monitoring Report for the period of April’2021-
September’2021 

Annexure – 7 LED light and Solar PV Photographs 
[...]
DRG. NO.:

TITLE:



LKO_WD_B_STR_0100_DW_061X

STRUCTURAL CONSULTANT

MEHRO CONSULTANTS

New Delhi -110048,  India.
C-36, PAMPOSH ENCLAVE, GK-1

E-Mail : vjain@mehroconsultants.com

Structural Engineering Division

Tel : 011 - 46023052, 43141516, 46023893

info@mehroconsultants.com

GENERAL NOTES -

KEY PLAN

R0



GENERAL NOTES -

GOOD FOR CONSTRUCTION

FOR G.F.C. 24.05.2019 SANJAY

ISSUE

SAKSHI

Dr. VINOD JAIN

A. ALL DIMENSIONS ARE IN MM UNLESS MENTIONED
OTHERWISE.

B. NO DIMENSIONS ARE TO BE SCALED FROM THIS
DRAWING.

C. THIS DRAWING SHALL BE READ IN CONJUNCTION WITH
RELEVANT ARCHITECTURAL AND STRUCTURAL
DRAWINGS.

D. ALL DIMENSIONS MUST BE VERIFIED ON SITE  BEFORE
COMMENCING ANY WORK OR PREPARING ANY SHOP
DRAWINGS. IN CASE OF ANY DISCREPANCY, THE SAME
SHOULD BE BROUGHT TO THE NOTICE OF THE
ARCHITECT & GOT CLARIFIED BEFORE EXECUTION OF
WORK.

E. STEEL REINFORCEMENT FOR R.C.C. WORK SHALL BE
T.M.T. BARS OF GRADE Fe 500D CONFORMING  TO I.S.
1786-2008.

F. CONC. GRADE SHALL BE M30 (U.N.O.)

24.05.2019

24.05.2019

24.05.2019

24.05.2019

JAVED KHAN Z:\OutBox\STAMP\Javed Khan Sign.png

NARENDER/
SANJAY

B

C

D

E

F

G

H

I

J

K

L

M

N

A

1 2 3 4 5 6 7 8 9 10 11 12 14 15 16 17 18 19 20 22 23 24 25 26 27 28 29 30 31 33 34 35 36 37 38 39 41 42 43 44 45 46 47 50 51 52

13 13' 21 21' 32 32' 40 41' 48 48'

49

A'

B

C

D

E

F

G

H

I

J

K

L

M

N

A

A'

1 2 3 4 5 6 7 8 9 10 11 12 14 15 16 17 18 19 20 22 23 24 25 26 27 28 29 30 31 33 34 35 36 37 38 39 41 42 43 44 45 46 47 50 51 52 53 54 55 57 58 59 60 61 62 63 65 66 67 68 69 70 71 72

13 13' 21 21' 32 32' 40 41' 48 48'

48

9000 9000 9000 9000 9000 9000 9000 9000 9000 9000 8625 750 8625 9000 9000 9000 9000 9000 9000 8625 750 8625 9000 9000 9000 9000 9000 9000 9000 9000 9000 8625 750 8625 9000 9000 9000 9000 9000 9000 8625 750 8625 9000 9000 9000 9000 9000 9000 8625 750 8625 9000 9000 9000

98
50

90
00

90
00

90
00

90
00

90
00

90
00

90
00

90
00

90
00

90
00

90
00

90
00

90
00

56 56' 64 64'

9000 9000 9000 9000 9000 9000 9000 9000 9000 9000 9000 8625
750

8625 9000 9000 9000 9000 9000 9000 8625
750

8625 9000 9000 9000 9000 9000 9000 9000 9000 9000 8625
750

8625 9000 9000 9000 9000 9000 9000 8625
750

8625 9000 9000 9000 9000 9000 9000 8625
750

8625 9000 9000 9000 9000 9000 9000 8625 8625 9000 9000 9000 9000 9000 9000 8625 8625 9000 9000 9000 9000 9000 9000 9000
750 750

98
50

90
00

90
00

90
00

90
00

90
00

90
00

90
00

90
00

90
00

90
00

90
00

90
00

90
00

L

M

N

9000

RAIN WATER HARVESTING & 
 DE-SILTING CHAMBER DETAIL



R1 REVISED AS PER ARCH 10.10.2021 MANU

AutoCAD SHX Text
1000X450 MM MANHOLE COVER AND FRAME AS / DETAIL 

AutoCAD SHX Text
500mm DIA BORE WITH 200mm DIA  SLOTTED

AutoCAD SHX Text
U.P.V.C PIPE WITH MIN. 45M DEPTH

AutoCAD SHX Text
FILLING OF ROUNDED PEA  GRAVEL 

AutoCAD SHX Text
3-6 mm DULY WASHED

AutoCAD SHX Text
200  UPVC PIPE WITH A MINIMUM UPTO TWO

AutoCAD SHX Text
METERS ABOVE UNDER GROUND AQUIFER

AutoCAD SHX Text
%%USECTION A-A

AutoCAD SHX Text
(DETAILS OF HARVESTING PIT & DE-SILTING CHAMBER)

AutoCAD SHX Text
GRAVELS BED (10-12.5mm)

AutoCAD SHX Text
COARSE SAND 1.5-2

AutoCAD SHX Text
 LOOSE BOULDERS BED (40-63cm)

AutoCAD SHX Text
10 @200C/C

AutoCAD SHX Text
0

AutoCAD SHX Text
10 @200C/C

AutoCAD SHX Text
0

AutoCAD SHX Text
10 @200C/C

AutoCAD SHX Text
0

AutoCAD SHX Text
10 @200C/C

AutoCAD SHX Text
0

AutoCAD SHX Text
10 @200C/C+

AutoCAD SHX Text
0

AutoCAD SHX Text
10 @200C/C

AutoCAD SHX Text
0

AutoCAD SHX Text
10 @200C/C+

AutoCAD SHX Text
0

AutoCAD SHX Text
10 @200C/C

AutoCAD SHX Text
0

AutoCAD SHX Text
12 @150C/C

AutoCAD SHX Text
0

AutoCAD SHX Text
10 @150C/C

AutoCAD SHX Text
0

AutoCAD SHX Text
10 @200C/C

AutoCAD SHX Text
0

AutoCAD SHX Text
10 @200C/C

AutoCAD SHX Text
0

AutoCAD SHX Text
10 @200C/C

AutoCAD SHX Text
0

AutoCAD SHX Text
10 @200C/C+

AutoCAD SHX Text
0

AutoCAD SHX Text
10 @200C/C

AutoCAD SHX Text
0

AutoCAD SHX Text
10 @200C/C+

AutoCAD SHX Text
0

AutoCAD SHX Text
10 @200C/C

AutoCAD SHX Text
0

AutoCAD SHX Text
12 @150C/C

AutoCAD SHX Text
0

AutoCAD SHX Text
10 @150C/C

AutoCAD SHX Text
0

AutoCAD SHX Text
10 @200C/C

AutoCAD SHX Text
0

AutoCAD SHX Text
12 @100C/C

AutoCAD SHX Text
0

AutoCAD SHX Text
12 @200C/C

AutoCAD SHX Text
0

AutoCAD SHX Text
12 @100C/C

AutoCAD SHX Text
0

AutoCAD SHX Text
12 @200C/C

AutoCAD SHX Text
0

AutoCAD SHX Text
100 THK. P.C.C. (1:5:10)

AutoCAD SHX Text
100 THK. P.C.C. (1:5:10)

AutoCAD SHX Text
10 @150C/C

AutoCAD SHX Text
0

AutoCAD SHX Text
10 @150C/C

AutoCAD SHX Text
0

AutoCAD SHX Text
P.V.C ENCAPSULATED

AutoCAD SHX Text
FOOT REST @ 300MM C/C

AutoCAD SHX Text
GROUND LVL.

AutoCAD SHX Text
10 @150C/C

AutoCAD SHX Text
0

AutoCAD SHX Text
10 @150C/C

AutoCAD SHX Text
0

AutoCAD SHX Text
10 @150C/C

AutoCAD SHX Text
0

AutoCAD SHX Text
10 @150C/C

AutoCAD SHX Text
0

AutoCAD SHX Text
`Z'

AutoCAD SHX Text
`Z1'

AutoCAD SHX Text
%%UTYPICAL DETAIL OF RUNG LADDER

AutoCAD SHX Text
(IN PLAN)

AutoCAD SHX Text
RF. AS/WALLDETAIL

AutoCAD SHX Text
%%UDETAIL AT `Z1'

AutoCAD SHX Text
500mm DIA BORE

AutoCAD SHX Text
INLET PIPE

AutoCAD SHX Text
1000X450 MM MANHOLE COVER 

AutoCAD SHX Text
1000X450 MM MANHOLE COVER 

AutoCAD SHX Text
OUTLET PIPE

AutoCAD SHX Text
1200

AutoCAD SHX Text
1200

AutoCAD SHX Text
%%UPLAN OF RECHARGE PIT

AutoCAD SHX Text
(SLAB 200MM THK.)

AutoCAD SHX Text
A

AutoCAD SHX Text
A

AutoCAD SHX Text
10 @100C/C

AutoCAD SHX Text
0

AutoCAD SHX Text
12 @100C/C

AutoCAD SHX Text
0

AutoCAD SHX Text
10 @100C/C

AutoCAD SHX Text
0

AutoCAD SHX Text
12 @100C/C

AutoCAD SHX Text
0

AutoCAD SHX Text
10 @150C/C

AutoCAD SHX Text
0

AutoCAD SHX Text
10 @150C/C

AutoCAD SHX Text
0

AutoCAD SHX Text
RF. AS/PLAN

AutoCAD SHX Text
%%UDETAIL AT `Z'

AutoCAD SHX Text
RF. AS/PLAN

AutoCAD SHX Text
W

AutoCAD SHX Text
N

AutoCAD SHX Text
E

AutoCAD SHX Text
S



 
 
 
 

ANNEXURE – 20 
 
 
 
 
 



 
Lucknow International Airport Limited  

 

From : April’2021  

To      : September’2021 

Annexure 20 – Sewage Treatment plant Process 

 
Construction of STP of 1950 KLD capacity in 3 modules of capacity 650 KLD each based on 
MBBR technology is under progress.(Design layout as below) 
 
MBBR technology 
MBBR treatment system is based on the aeration system in which the screened raw sewage is 
allowed to develop the required bacterial growth in a reactor/ Aeration tank. The tank is filled 
with specially developed propriety high quality plastic media which is in the form of corrugated 
sheets and configured as per BOD load to be treated as per manufacturer’s recommendation. 
The plastic media which has been specially developed by the industry for such applications offers 
a large surface area as compared to conventional surface aerator or diffused aeration system. 
The media with provides large surfaces areas, provides efficiency in the treatment process and 
enable large bacterial flocks developed in the aeration to stick to the media and assist rapid 
aeration of the entire mess of liquid. Retention of the flocks (Sludge) by the media reduces the 
sludge volume. The volume of sludge developed in the process is in low and reduces pumping 
and handling problems. The mixed liquor then separates the sludge and the effluent in a separate 
a gravity settling tank. Although the quantity of sludge is less in volume it to be disposed-off in a 
neat and hygienic manner and disposed-off in a designated location. 
 

• Raw sewage from main sewer line will be collected through pipes via gravity into the 
screen chamber. This manually cleaned screen will be provided to remove floating and 
big size particles which may otherwise choke the pumps and pipe lines. 

• After screening, the waste water will be allowed to pass through an OGT to remove the 
grit material. The screens and grease trap shall be accessible so that they may be manually 
cleaned from time to time. 

• The screened and waste water from the OGT should then pass into the equalization tank 
to homogenize the waste water quality and also even out flow fluctuations and feed 
waste water of uniform quality at constant rate to subsequent treatment units. Air mixing 
should be provided to mix the contents of the equalization tank. A coarse bubble aeration 
grid shall be provided to mix the contents of the equalization tank and also to avoid septic 
conditions in the tank. 

• From the equalization tank the wastewater will be pumped into anoxic Tank. By-pass line 
shall be provided from the pumping system which shall only be provisional for disposal of 
sewage to mobile sewage tanker for emergency purposes. 

• From the anoxic tank the wastewater will be overflowed into MBBR Tank. 
• The MBBR process uses small plastic carrier elements to provide growth sites for bacteria 

attachment in a suspended growth medium. The carrier elements shall allow a higher 
biomass concentration to be maintained in the reactor. This shall increase the biological 
treatment capacity for the given reactor volume. 



 
Lucknow International Airport Limited  

 

From : April’2021  

To      : September’2021 

Annexure 20 – Sewage Treatment plant Process 

 
• The carrier elements shall be continuously kept in suspension by the aeration system. The 

agitation pattern in the reactor shall be designed to provide an upward movement of the 
carriers across the surface of the retention screen which creates a scrubbing effect to 
prevent clogging. Combination of fine & coarse bubbles may be provided to provide 
oxygen as per detailing. 

• From the MBBR tank mixed liquor shall flow by gravity into the secondary settling tank. 
The solids will settle in the tank. The sludge that settles down shall be transferred to 
sludge holding tank via sludge loading pumps, with provision of sludge return to the 
bioreactor if necessary. 

• From the settling tank, treated wastewater will flow into chlorine contact tank. In this 
tank, chlorine will be added in the form of calcium or sodium hypochlorite solution by a 
suitable chlorinator/Dosing system. 

• Treated water after chlorine contact tank shall be clear, odourless, low BOD, low 
suspended solids, which shall be of quality which is acceptable as per standards 
prescribed by CPCB/Environmental norms. 

• The treated water from chlorine contact tank is fed by means of filter/softener feed pump 
sets to pass through dual media filters, activated carbon filters and softeners and stored 
in the treated water and soft water storage tanks. The activated carbon filters shall ensure 
removal of all coloration and odours present in the treated effluent. The soft water shall 
be of Zero Commercial Hardness. Backwash of Filters and regeneration of softeners shall 
be done intermittently as per requirements. 

• The filtered, clean and odorless water from treated water tank is then fed through a 
variable frequency drive hydro-pneumatic system to the external treated effluent rings 
as per the site plan, from where connections are taken to the garden hydrant system and 
to each unit for flushing water as per detailing. 

• The softened, clean and odorless water from soft water tank is then fed to HVAC Plant 
Room by a separate variable frequency drive hydro-pneumatic system. 

• According to the guide lines of Ministry of Environment and Forest the UV system will be 
provided on the discharge point of treated effluent supply lines to ensure 100% pathogen 
free treated water for recycling and re-use. The UV system shall be provided as online 
installation on the treated water supply line being supplied to the external distribution 
ring. 

• Excess sludge from the secondary settling tank will be taken periodically into sludge 
holding tank. In this tank sludge will be aerated for self-stabilization. Air will be shut off 
periodically and superannuate water will be transferred to the aeration tank creating 
stabilized sludge. The final sludge shall be de-watered through a centrifuge mechanism. 
Sludge loading arrangements shall also be provided for direct disposal of sludge to sludge 
tankers / trolleys. 



A B C D FE G

3

2

6

5

4

7

1

A'

JH

115.15 LVL

RISER - 170MM
TREAD - 230MM
WIDTH - 1500 MM

FFP-2

AB

AB

AB

FFP-1

STP-1

STP-2

FFP-3

STP-3

116.20 LVL

116.20 LVL

116.20 LVL

115.75 LVL

116.20 LVL

116.20 LVL

115.60 LVL

115.60 LVL

115.60 LVL

115.15 LVL

SLUDGE HOLDING TANK
CAP. - 221M³

FLUSHING & HORTICULTURE
WATER TANK CAP. - 344M³

FLUSHING & HORTICULTURE
WATER TANK CAP. - 364M³

FLUSHING & HORTICULTURE
WATER TANK CAP. - 375M³

SOFT WATER TANK
WATER TANK CAP. - 440M³

MBBR TANK-1

MBBR TANK-2

MBBR TANK-3

MBBR TANK-4

MBBR TANK-5

115.60 LVL
MBBR TANK-6

RISER - 150MM
TREAD - 300MM
WIDTH - 1500 MM

CLEAR WATER TANK-1

CLEAR WATER TANK-2

CLEAR WATER TANK-3

AN
O

XI
C

  T
AN

K-
1

11
5.

60
 L

VL
AN

O
XI

C
  T

AN
K-

2
11

5.
60

 L
VL

AN
O

XI
C

  T
AN

K-
3

11
5.

60
 L

VL

115.60 LVL

115.60 LVL

115.60 LVL

115.60 LVL

115.60 LVL

SETTLING TUBE
SETTLER - 1

SETTLING TUBE
SETTLER - 2

SETTLING TUBE
SETTLER - 3

115.15 LVL

675

60309

28
5

28
5

60

52
0

350

Cutout
Dia-300

1255

10
40

675

60309

28
5

28
5

60

52
0

350

Cutout
Dia-300

1255

10
40

CFS CFS

113.60 LVL
EQULIZATION TANK-2

113.60 LVL
EQULIZATION TANK-1

113.60 LVL
EQULIZATION TANK-3

116.10 LVL

116.10 LVL

116.10 LVL

117.10 LVL

117.10 LVL

117.10 LVL

11
7.

10
 L

VL

3

3

4

4

9

9

6

6

8

8

7

7

2

2

1 1

5

5

SW
TP

Vessel

Vessel

FW
TP

G
HP

Vessel

SOFT

BT

SP

ACFMGF

ACFMGF

ACFMGF

       AB

       AB

       AB

FFP-1

FFP-2

FFP-3

STP-3

STP-2

STP-1

    AB
(MBBR)

20
00

2000

In
co

m
in

g 
C

ha
m

be
r

SCREENING
CHAMBER

OIL & GREASE

SCREENING
CHAMBER

OIL & GREASE

SCREENING
CHAMBER

OIL & GREASE

Cutout For
   RSTP

Cutout For
   RSTP

AIRPORTS AUTHORITY

OF INDIA

CONSTRUCTION OF NEW
INTEGRATED PASSENGER

TERMINAL BUILDING AT C.C.S.
INTERNATIONAL AIRPORT,

 LUCKNOW

PROJECT

CLIENT

CONSULTANT / CLIENTS' REPRESENTATIVE

GURUGRAM, HARYANA - 122001
EGIS TOWER, PLOT NO. 66,  SECTOR - 32

TEL: +91 124 4249200, FAX: +91 124 4249299

egis India
Consulting engineers pvt. ltd.

SCALE

REV.

SHEET

NO. DESCRIPTION BYDATE

DATE

REVISIONS

SUB- CONSULTANT

1. ALL DIMENSIONS ARE IN MILLIMETRES UNLESS NOTED
OTHERWISE.

2. DIMENSIONS ARE TO BE READ & NOT SCALED.

3. ALL LEVELS MENTIONED SHALL BE FINISHED
LEVELS UNLESS OTHERWISE NOTED.

4. THIS DRAWING SHALL BE READ  IN CONJUNCTION WITH OTHER
RELEVANT ARCHITECTURAL, STRUCTURAL & SERVICES
DRAWINGS ALONG WITH SPECIFICATIONS.

5. ALL DIMENSIONS MUST BE VERIFIED ON SITE
BEFORE COMMENCING ANY WORK OR PREPARING
ANY SHOP DRAWINGS. IN CASE OF ANY DISCREPANCY,
THE SAME SHOULD BE BROUGHT TO THE NOTICE OF
THE ARCHITECT & GOT CLARIFIED BEFORE
EXECUTION OF WORK

GENERAL NOTES -

sikka associates architects
A-2/1, AFRICA AVENUE, SAFDARJUNG ENCLAVE, NEW DELHI-110 029, INDIA

 T: +91.11.4323.5235 | F: +91.11.2629.4481 | e: saa@saaindia.net | w: www.saaindia.net

KEY PLAN:

THIS DRAWING IS THE PROPERTY OF M/S EGIS INDIA
CONSULTING ENGINEERS PVT. LTD. & NO PART OF THIS
DRAWING MAY BE USED OR REPRODUCED IN ANY MANNER,
STORED IN A RETRIEVAL SYSTEM, OR TRANSMITTED IN ANY
FORM OR BY ANY MEANS, ELECTRONIC, MECHANICAL,
PHOTOCOPYING, RECORDING OR OTHERWISE, EXCEPT FOR THE
RELATED PROJECT, WITHOUT THE WRITTEN PERMISSION OF
M/S EGIS INDIA CONSULTING ENGINEERS PVT. LTD.

+0.1M+0.1M

200M200M

PARKIN
G CON

TROLS
PARKIN

G CON
TROLS

FIREHYDRANTPUMPDIESELENGINE JOCKEY PUMPHYDRANTFIRESPRINKLERPUMP AIRVESSEL

DIESEL TANK

JOCKEY PUMPSPRINKLERRAW WATER PUMP(1W + 1S) FILTERHYPOCHLORINE BRINE TANKSOFTNER TRANSFER PUMP(1W + 1S)

FIRE PANEL PLUMBING PANEL

AIRVESSELFIREHYDRANTPUMPDIESELENGINE JOCKEY PUMPHYDRANTFIRESPRINKLERPUMP AIRVESSEL

DIESEL TANK

JOCKEY PUMPSPRINKLERRAW WATER PUMP(1W + 1S) FILTERHYPOCHLORINE BRINE TANKSOFTNER TRANSFER PUMP(1W + 1S)

FIRE PANEL PLUMBING PANEL

AIRVESSEL

TO AIR
PO

RT

TOAIRPORT

TO
CITY

TO CIT
Y

TO
AIRPORT

TO
CITY

TO
CITY

TO
CITY

TO AIR
PO

RT